
Group: Piaggio FOCS EGR ET

Engine: LDW 1404/P EGR ET   Drawing: I

CONTROLS

POS. CODE DESCRIPTION Qty

  2a 8576.121 eXt.f.device 4300 R.P.M. EURO 3 1

  4a 5271.268 eXternal lever 1

  7 3240.008 nut M 6 2

  8 1760.023 adjusting bolt M 6X30 2

  9 1380.102 INJECTION PUMP RACK 1

 10 6320.073 plate 2

 11 «–––––» plate 0

 12 7626.037 washer 2

 13 9732.096 screw M 3 X 6 6

 14 5655.251 eXtra-fuel spring 4300-4500 1

 16 6370.331 locking plate 1

 18 «–––––» see Pos. 9 0

 21 1200.052 O ring OR 158 1

 22 4896.373 device 4300 R.P.M.-green 1

 23 1200.037 rubber oil seal 1

 24 6110.101 control lever pin 1

 29 9865.202 screw M 3 X 10 4

 30 5660.065 recovery spring 1

 31 1957.014 sleeve 1

 32 5200.674 internal lever 1

 33 5201.188 contr.spring lever 1

 34 6140.420 journal 1

 35 5200.893 control lever pin 1

 36 1200.051 rubber oil seal 1

 38a «–––––» bracket - supplied by Piaggio 0

 40 3240.153 nut M 6 1

 41 4480.046 gasket 16X20 1

 43 1760.027 bolt M 6 X 1 X 40 1

 46 1760.081 screw M 6 X 20 1

 47 1954.020 sleeve 1

 49 9800.136 screw M 3 X 14 1

 50 3203.076 nut M 3 1

 51 6140.512 pin 1

 52 3240.164 nut M 8 1

 53 1241.056 circlip 1

 54 1241.053 circlip 1

 55 3675.022 locking 2

 58a 9245.177 tie rod 1

 65 7626.054 washer diam. 5,3 1

 66 «–––––» lever - supplied by Piaggio 0

 68 7625.007 washer diam. 6 2

 69 2501.165 hollowstud 1

 69a 2501.171 hollowstud 1

 74 4670.062 copper gasket diam. 6,2 X 10 X 1,5 1

 75 3521.066 spacer 1

 76 9730.115 screw M 5 X 14 4

 77 2750.388 sensor cover 1

 78 4420.089 joint 1

 79 9730.137 screw M 5 X 35 2

 80 8089.111 sensor 1

 81 4420.091 joint 1

 82 5201.196 drive lever 1

 83 6140.509 sensor lever pin 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: Piaggio FOCS EGR ET

Engine: LDW 1404/P EGR ET   Drawing: I

CONTROLS

POS. CODE DESCRIPTION Qty

 84 3240.004 nut M 5 1

 85 771R.001 washer diam. 5,3 1

 86 6927.518 guard 1

 87 6140.507 drive sensor lever pin 1

 88 8900.597 sensor support 1

 89 9730.024 screw M 8 X 16 2

 90 4701.106 joint 1

 91 9800.146 screw M 3 X 8 2

 92 5201.189 internal lever 1

127 1755.001 bolt M 5 X 0,8 X 8 1

128 7625.285 washer diam. 5,3 1

129 6140.550 lever shaft 1

130 3203.050 selflocking nut M 6 1

printed by LOMBARDINI:   11/08/2010  -      2



Engine: LDW 1404/P EGR ET  Drawing: I

printed by LOMBARDINI:   11/08/2010


